
water

Article

A Framework for Sustainable Planning
and Decision-Making on Resource Recovery
from Wastewater: Showcase for São Paulo Megacity

Mariana C. Chrispim 1,2 , Fernanda de M. de Souza 2, Miklas Scholz 1,3,4,*
and Marcelo A. Nolasco 2

1 Division of Water Resources Engineering, Faculty of Engineering, Lund University, John Ericssons väg 1,
P.O. Box 118, 22100 Lund, Sweden; mariana.chrispim@usp.br

2 School of Arts, Sciences and Humanities, University of São Paulo, Arlindo Bettio Avenue 1000,
São Paulo 03828-000, Brazil; fernanda.marco.souza@usp.br (F.d.M.d.S.); mnolasco@usp.br (M.A.N.)

3 Department of Civil Engineering Science, School of Civil Engineering and the Built Environment,
[...]
recovery measures for the studied plant. Detailed information for each attribute/indicator can be found
in the Supplementary Material S3.

2.4. Data Analysis

After data collection, both qualitative and quantitative data were organized into data spreadsheets
for comparison purposes. Based on the collected raw data about the plant, mean concentrations,
organic and nutrient loads, and removal efficiencies for the main parameters chemical oxygen demand
(COD), biochemical oxygen demand (BOD), nitrogen (N) and P were calculated. In general, the results
were represented as tables and graphs. The final step was the comparison between the recovery options
according to the indicators. The outlook (recovery scenarios) was a result of the different assessment
indicators given in this work (educated guesses) and based on the literature.



Water 2020, 12, 3466 7 of 35

3. Results and Discussion

3.1. Application of the Proposed Framework for Resource Recovery in a WWTP in São Paulo Megacity

The results are organized and discussed according to each step of the proposed framework.
Further information on each step is in Supplementary Material S2B–H.

3.1.1. Step 1—Existing Treatment Configuration

The first step of the framework included liquid and solid phases and the analysis of all the
existing treatment units in the plant (Figure 3) as well as the expected upgrades for this facility.
Detailed characteristics of all treatment units are summarized in Supplementary Material S2B.

Future upgrades of the studied plant are changes to increase its treatment capacity. The expected
upgrades are to increase to 6 m3/s, and a further stage to upgrade the settling tanks to increase the
treatment capacity to 8.5 m3/s. Currently, it is foreseen that there will be an increase of the treatment
capacity to 4 m3/s in 2023. It is important to take it into account when planning resource recovery
strategies since the increase of the plant’s capacity will imply increase of generated by-products
(e.g., sludge) and will have effects on characterization (effluent and sludge quality).

3.1.2. Step 2—The Surrounding Areas of the WWTP

Understanding the local context is a crucial step to support future decisions about which resource(s)
to recover. Firstly, we defined the area nearby the WWTP. The named group 1 includes the municipalities
of the Great ABC Region (Santo Andre, São Bernardo do Campo, São Caetano do Sul, Diadema, Maua,
Ribeirao Pires, and Rio Grande da Serra) and São Paulo city. Furthermore, a broader area (group 2)
was considered, including four other municipalities of the metropolitan region of São Paulo (MRSP)
(Biritiba-Mirim, Mogi das Cruzes, Salesópolis, and Suzano) due to their importance to agricultural
activity (high values added to agriculture among the cities of the MRSP). Figure 2 shows the study
area, comprising cities of groups 1 and 2. The main economic sectors correspond to those with the
highest contribution to gross domestic product in the study region (groups 1 and 2). Figure 4 shows
the distribution of the main economic activities in terms of the number of facilities in the study region.

Figure 4. Predominance of agricultural and industrial activities in the surrounding area of the
wastewater treatment plant. Notes: (a) Based on the Brazilian Institute of Geography and Statistics
(IBGE) [38]; data refer to 2017; (b) it includes planted and native forests; (c) based on [39]; data refer
to January to September of 2019; the automobile sector is not included. Other sectors were not
included because they are not highlighted in the Great ABC region [40]. Other sectors correspond
to the mechanical industry; electrical and communications industry; transport material industry;
wood and furniture industry; paper, cardboard, editorial, and graphic industry; and footwear industry
(23,390 facilities in total); (d) manufacturing of materials such as cement; (e) industries such as
pharmaceutical, veterinary, perfumery, and others; (f) smoke, leather, fur, and similar industries.



Water 2020, 12, 3466 8 of 35

In the group 1 region, there is a predominance of processing industries and other services
(transport, post office; accommodation and food; information and communication; private education;
health; among others) [41]. The main processing industries are automobile industries, chemical
industries, metallurgy industries, rubber and plastic production, food industries, and textile [40].

Agriculture and livestock are not significant economic activities in the group region 1. Nevertheless,
in the small city of Rio Grande da Serra, there is considerable agricultural activity (fruit and vegetable
production and farms for chicken production) [42]. In quantitative terms, there are 5064 units
considering agriculture, forestry, plant extractivism, and livestock in group 2 (considering the
12 municipalities) [39]. It is worth adding that in the rural zone of São Paulo city, there are about
428 units of agricultural production, particularly in the southern region, for fruit, ornamental, and leave
crops [43].

In the analyzed region (group 2), the quantity of settlements is higher in horticulture and
floriculture [38]. In addition, there are initiatives such as: Urban agriculture programs in Diadema
and Santo Andre, community gardens in São Paulo city [44], and vertical farming. The products of
horticulture in the region are diverse, but the crops linked to the highest number of farms are lettuce,
cabbage, and coriander [45]. Therefore, this diagnostic (step 2) can support the identification of the
local area needs and the potential demand for resources that could be recovered by the studied WWTP,
which is discussed in step 4.

3.1.3. Step 3—Qualitative and Quantitative Characteristics of the Treated Effluent and by-Products

This step allows for the support of decisions on what recovery measures would be feasible for
a specific facility. It is possible to identify resources that are present in which treatment stages and
in what quantities. The analysis was based on the volumes of wastewater, consumption of inputs,
and generation of waste in the period of one year. All treatment processes are summarized in Figure 3.

Regarding quantitative data, the average daily raw wastewater flow rate that entered the plant
was 2.33 m3/s. The total volume of the raw wastewater inflow rate during the analyzed period was
73,720,195 m3 and the total volume of treated effluent was 71,266,865 m3 per annum. Part of the treated
effluent by the plant was discharged into the river nearby, another part was directed to the Aquapolo
Project (423 L/s during the monitored period), and a third part went to an internal reclaimed water
facility. This reclaimed water was used internally for washing of streets and installations, sealing of
pumps, cooling equipment, and foam breaking.

The Aquapolo Project is the largest wastewater reuse facility in the southern hemisphere, and the
fifth largest of its kind in the world. In the Aquapolo Project, the advanced treatment processes used
are disk filters (400 microns), membrane bioreactor (0.05 microns), and reverse osmosis [46]. After this
treatment, the reclaimed water is pumped to a Petrochemical Complex, mainly for cleaning of cooling
towers and boilers [46]. The current capacity is to provide up to 650 L/s of water to the industrial
complex [47].

Steps 3B and 3C (Figure 1) comprise the qualitative monitoring of the treated effluent and the
by-products (Tables 3 and 4) to identify potential resources to be recovered. The removed grit and
screening material are currently sent to landfills. The annually removed amount was about 765,755 kg
of grit and 152,641 kg of screening material. The generation of screening material was 2.07 kg per
1000 m3 of raw wastewater (plant influent) and 10.38 kg of grit per 1000 m3. The generation of screening
material was lower than the findings of a previous study [48]: Average of 6 kg per 1000 m3, but in
other WWTP in the São Paulo state. It is worth noting that the data on generated screening material
and grit (of our studied plant) were underestimated due to maintenance of the equipment during part
of the monitored period, which can explain the lower value.



Water 2020, 12, 3466 9 of 35

Table 3. Quantitative data of by-products of the wastewater treatment plant (WWTP) and
potential resources.

Unit Material Quantity b Unit Resources with Potential
to be Recovered

Screening Screening material a 554.55 kg/day Energy

Grit chamber Grit 3175 kg/day Grit

Primary settling Sludge 1093.8 m3/day Energy

Scum 0.864 m3/day Energy

Secondary clarifier Sludge - - -

Scum 9.09 m3/day Energy

Gravity thickeners
Flotation thickeners

Thickened sludge 748.7 m3/day Nutrients

Thickened sludge 250.36 m3/day Nutrients

Digesters Digested sludge 1215.75 m3/day Nutrients

Biogas 3036 c Nm3/day Energy

Chemical conditioning
and dewatering of

sludge

Digested and dried
sludge 112.9 ton/day Fertilizer (P or biosolids)

Energy

Notes: a It includes screening with fine, medium, and course screens; b data referring to the period between 1 July
2016 and 30 June 2017; for grit and screening material quantities there were missing data for some months due to
maintenance; and c data from December 2017. Cells with “-”: data not available or not measured by the wastewater
treatment plant operators.

Table 4. Mean concentration of main parameters at different sampling points.

Parameter Influent (Raw
Wastewater) a

Final Effluent
(Treated) b

Thickeners
(by Gravity)
Supernatant

Thickeners
(by Flotation)
Supernatant

Dewatering
Centrate

COD (mg/L) 462.2 66.0 6970.0 118.3 1250.0

Dissolved COD
(mg/L) 124.8 83.3 - - -

BOD5,20 241.0 30.3 - - -

Total Phosphorus
(mg/L) 14.8 3.9 23.9 3.8 6.1

Dissolved
phosphorus (mg/L) 2.4 1.8 10.0 2.1 4.4

Total nitrogen
(mg/L) 33.2 25.1 - - -

Notes: a Sampling point located at the entrance of the ABC WWTP (before grit chamber); b effluent of secondary
clarifier. “-”: data not available due to no measurement.

The total amount of produced dewatered sludge (or biosolids, which refer to stabilized sewage
sludge) was 41,190 tons in the analyzed period (one year). The WWTP ABC had higher sludge
production compared to a similar study [49], which obtained 2894 tons annually of biosolids produced
in a WWTP in USA with a flow rate of 0.541 m3/s using activated sludge process. However, it is
emphasized that the amount of sludge produced depends on the treatment flow rate, the treatment
processes used, and the composition of sewage.

In the anaerobic digestion of sewage sludge (of WWTP ABC), the mean biogas composition
was 69.79% of CH4 (methane), 27% of CO2 (carbon dioxide), 2.7% of N2 (nitrogen), 0.59% of O2

(oxygen), and <30 ppm of H2S (hydrogen sulfide). The methane production was about 2118.8 Nm3/day.
Estimates regarding electric power generation from methane production are discussed in Section 3.1.7.

In the studied plant, the removal efficiencies were: 85.7% COD, 24.5% total N, and 73.5% total P.
The COD load was 93,350 kg/day. The total P load that entered the plant during the analyzed period
was 2997 kg/d, which totalized around 1094 tons/year. The total N load that entered the WWTP ABC
was 6707 kg/day, or 2448 tons/year. Considering that 73.5% of the P total load was removed by the



Water 2020, 12, 3466 10 of 35

studied plant, which ended up in the sewage sludge, the content of P was estimated to be around
2.2 tons P per day in the sludge.

Analyzing the waste stream composition is essential to the selection of suitable resource recovery
technologies. Different technologies may have strengths and weaknesses in targeting specific
wastewater components [23]. Data for P concentration (Table 4) in secondary streams allow for
technology options for recovery to be defined. The highest P concentration was observed in the
supernatant from the gravity thickeners. There was no monitoring of P concentration in the supernatant
of digesters. In the case where the nutrient concentration was below 20 mg/L, it was recommended
to apply accumulation techniques such as: Wetland or microalgae cultivation, and physicochemical
treatment [50]. There was no monitoring for nutrient content in sludge for the studied facility. However,
a recent study [51] reported the mean value of 16.4 ± 2.1 (g P/kg of dewatered sludge) for the studied
plant (ABC).

Characterization of influent and effluent quality of WWTP provided useful information for
designing strategies and selecting processes for resource recovery [5,52]. The next steps aimed to guide
on how the WWTP could be improved, defining strategies for recovering resources.

3.1.4. Step 4—Mapping the Demand for Recovered Resources

This step aimed to identify the needs for resources (water, nutrient, and energy) in the local context
as well as potential customers (e.g., industries, farmers, and households) for recovered products.
Consumption of water, electricity, and fertilizers in the surrounding area and internally in the plant is
presented in Table 5.

Table 5. Estimated demand for the wastewater treatment plant and nearby locations for resources.

Demand Sector Water (m3/month)
Electricity

(kWh/month)
Fertilizer P2O5

(kg)

External

Processing
industries

1,124,786 (food and
beverage); 1,020,714
(chemical); 436,314

(textile); 367,722
(metallurgy); 247,293

(rubber); 206,790
(non-metallic mineral
products); and 168,714

(automobile) a

50,450 e -

Agriculture 761,271 b - 132,139 g;
93,961 h

Urban purposes 5450 c

222 (households),
23,210 (public
lighting), 2352
(stores/shops) f

-

Internal WWTP analyzed 6622 d 2,598,708 -

Notes: a Based on [53], referring to 2015 and the study region (12 municipalities), considering only predominant
industrial sectors; b data refer to 2015; based on [54] (data not available for four cities without predominant
agricultural practices); c data from [55]; referring to November 2019; d potable water consumption (June 2016 to
July 2017); e mean consumption per industry in São Caetano do Sul city; for all types of industries [56]; f mean
consumption per unit in São Caetano do Sul city [56]; g total fertilizer sold per planted area in the study area (data
not available for five cities, which do not have predominant agriculture activity); based on [57] referring to 2014;
h total fertilizer used in the studied area (data not available for five cities as mentioned) based on [58], referring to
2015, planted area obtained from [59] and referring to 2016; “-” not applicable.

In Brazil, the highest water demand from industries is in São Paulo state (59.7 m3/s). The industries
of manufacturing of food products, beverages, cellulose and paper, petroleum products, biofuels,
chemical products, and metallurgy correspond to 90% of the flow of the water consumption by the
national industry [60]. The quality required for industrial uses is highly variable, depending on the



Water 2020, 12, 3466 11 of 35

sector and level of process sophistication. A further step could be to analyze the quality of the treated
effluent to find out if it could meet the specific quality requirements of one industry or a group of them
in the same sector. Then, it is possible to evaluate the need for additional treatment to water reuse.

In quantitative terms, in some sectors such as paper and cellulose, chemical products, textile,
and cement industries, the water consumed for cooling (non-contact) can represent up to 94%, 95%,
57%, and 82% of the total water consumption, respectively [61,62]. It is worth noting that industries
of chemical and textile sectors are predominant in the studied region and represent high water
consumption rates (Figure 4 and Table 5).

Other important water use is agricultural irrigation. In Brazil, the south-eastern region corresponds
to the largest irrigated area for agriculture; 34% of the total irrigated area [63]. Reclaimed water could
be used for irrigation in agriculture, but currently there is not yet local regulation for water reuse for
agricultural irrigation in the state of São Paulo.